G t of Western Australia 1ci
L‘Je?p\:aerm:;?tnolo\n.'at:t and Environmental Regulation D ec I s I O n Re p O rt

Application for Works Approval

Division 3, Part V Environmental Protection Act 1986

Works Approval Number W6175/2018/1

Applicant TMC Witchcliffe Pty Ltd

ACN 632 933 263

File Number DER2018/001493

Premises Witchcliffe Eco Village WWTF

10437 Bussel Highway

WITCHCLIFFE WA 6286

Part of Lot 2807 on Deposited Plan 203076
Certificate of Title Volume 1482 Folio 919

As defined by the coordinates in Schedule 1 of the Works
Approval

As defined by the Premises maps in Appendix 1

Date of Report 24 September 2019

Works Approval: W6175/2018/1

IR-TOX Decision Report Template (short) v0.1 (August 2018) i



1. Definitions of terms and acronyms

In this Decision Report, the terms in Table 1 have the meanings defined.

Table 1: Definitions

Term Definition
ACN Australian Company Number
Category/ Categories/ Categories of Prescribed Premises as set out in Schedule 1 of
Cat. the EP Regulations

Decision Report

refers to this document.

Delegated Officer

an officer under section 20 of the EP Act.

Department

means the department established under section 35 of the
Public Sector Management Act 1994 and designated as
responsible for the administration of Part V, Division 3 of the EP
Act.

DWER

Department of Water and Environmental Regulation

As of 1 July 2017, the Department of Environment Regulation
(DER), the Office of the Environmental Protection Authority
(OEPA) and the Department of Water (DoW) amalgamated to
form the Department of Water and Environmental Regulation
(DWER). DWER was established under section 35 of the Public
Sector Management Act 1994 and is responsible for the
administration of the Environmental Protection Act 1986 along
with other legislation.

EP Act

Environmental Protection Act 1986 (WA)

EP Regulations

Environmental Protection Regulations 1987 (WA)

Works Approval Holder

TMC Witchcliffe Pty Ltd

m3

cubic metres

Noise Regulations

Environmental Protection (Noise) Regulations 1997 (WA)

Occupier

has the same meaning given to that term under the EP Act.

Prescribed Premises

has the same meaning given to that term under the EP Act.

Premises refers to the premises to which this Decision Report applies, as
specified at the front of this Decision Report

Risk Event As described in Guidance Statement: Risk Assessment

WWTF Wastewater treatment facility

Works Approval: W6175/2018/1

IR-TOX Decision Report Template (short) v0.1 (August 2018)




2. Purpose and scope of assessment

An application for Works Approval (Application) was received from Technology Management
Consulting Australasia Pty Ltd trading as T.M.C. Australasia Pty Ltd (the Applicant) on 1
October 2018. The Application relates to the construction of a sewage treatment facility for the
proposed Witchcliffe Ecovillage development. Up to 160m?3/day is proposed to be treated at the
facility with the treated water proposed to be discharged to a plantation through irrigation.

The Applicant holds signed authorisation from the land holders as the Applicant and
representative for the works approval at Lot 2807 Bussell Highway, Witchcliffe. The Applicant
will be the superintendent for the sewage scheme construction.

This Decision Report presents an assessment of potential environmental and public health risks
from emissions and discharges from the construction and operation of the Premises. As a result
of this review, a Works Approval has been granted (Issued Works Approval) (Attachment 1).

Table 2: Documents and Information submitted during the assessment process

Document/information description Date received
Witchcliffe Eco Village Works approval application form
Witchcliffe Eco Village Attachments 1 October 2018

Attachment 6A — Geotechnical Study

Witchcliffe Eco Village Structure Plan September 2017
Sewerage License Areas Plan, February 2019

Staged Development Witchcliffe Ecovillage WWTF
Relationships and Associations

DWER Application Form — Section 2

DRAFT Commissioning Plan V2, February 2019
Sustainable Settlements Witchcliffe Ecovillage Nutrient and Irrigation 19 February 2019
Management Plan, February 2019

Appendix A — Geotechnical Report Witchcliffe, Galt Geotechnics, 23
December 2015

Appendix B — Soil sampling

Appendix C — Hydrology and Groundwater Plan (September 2017)
Appendix E — Effluent Irrigation Plan

Witchcliffe Ecovillage — DWER Works Approval Supporting Information
(Including Water Balance)

Cover Letter - DWER response to draft Works Approval July 2019
Attachment 1 — Prescribed Premises Boundary and monitoring bores
Attachment 2 — Acid Sulphate Soils and Irrigation Area Geotechnical
Investigation

Attachment 3 — Licence Area Plan

Attachment 4 — Irrigation Area Plan

Attachment 5 — Draimad Dewatering Unit

Attachment 6 — Soil Sampling Results

Attachment 7 — Site Geotechnical Investigation

Attachment 8 — Soil Testing Parameters Summary

Revised Letter - DWER response to draft Works Approval 23 July 2019
Email Correspondence — RE: Application for a works approval — draft 28 August 2019
instrument and Decision report — W6175/2018/1 TMC Witchcliffe Pty Ltd

22 February 2019

17 July 2019

Works Approval: W6175/2018/1
IR-TOX Decision Report Template (short) v0.1 (August 2018)



3. Background

The Witchcliffe Ecovillage is a proposed development which will surround the existing township
of Witchcliffe on the Eastern side. The development site is approximately 119Ha and upon
completion will have an equivalent population of approximately 946. It is proposed that sewage
generated within the development will be treated and re-used for the beneficial irrigation of a
commercial crop on land contained within the development site boundary.

The works are proposed to commence in 2020.

The works will cause the site to be considered a Prescribed Premises for the purposes of Part V
of the EP Act triggering the requirement for a works approval for the related installation and
construction works. Subsequent to construction and commissioning, a licence will be required to
operate the Premises.

Table 3: Classification of Premises

Classification | Description Approved Premises

of Premises production or design
capacity or throughput

Category 54 Sewage facility: premises — 160m? per day

(a) On which sewage is treated (excluding
septic tanks); or

(b) From which treated sewage is discharge
onto land or into waters.

4. Overview of the Premises

4.1 Operation

The Application is for a wastewater treatment facility (WWTF) for the treatment of sewage from
the Witchcliffe Eco Village to a maximum of 160m?/day with the treated water discharged to a
plantation (via irrigation). The Application states that the estimated/actual throughput for the
Premises will be 130m3/day with the site anticipated to operate for a period of 25 years.

The treatment process is based on mobbing bed bioreactor technology (MBBR). The package
plant is pre-built overseas and arrives as a unit ready for installation. The treatment is arranged
in a number of independent trains each with its own control system and blower array.
Operational signals and alarms are relayed to a Supervisory Control and Data Acquisition
(SCADA) control system. The WWTF will be largely automated with a programmable logic
control (PLC)/SCADA system. The plant will have remote monitoring and control capability as
well as critical alarm notification.

Screened wastewater is delivered across the available trains. Only two trains will be installed
under Stage 1 with additional trains to be installed as the estate develops and comes online.

Individual MBBR trains can be shut down for maintenance while the remaining trains are fully
operational.

The entire compound is security fenced with remote video monitoring. The site is attended by
one operator, part-time as required.

Works Approval: W6175/2018/1
IR-TOX Decision Report Template (short) v0.1 (August 2018)



PROCESS FLOW CHART

ODATECH
Odour
Treatment

|

Atmosphere

il

ECO VILLAGE
ESTATE

l

Recieval Pit No.1

SALSNES SCREEN
150L/min

|

Transfer Pit No. 2

160kL/d

20kL

—

10kL

Screenings mmd | LANDFILL

|Fi|trate |

l

EQUALIZATION TKS x2 60kL

l

MBBR TREATMENT x4 40kL/d madules —Wasted l DRAIMAD

1 Sludge Tk Dewatering
CHLORINE l
TREATED x2 60 kL
STORAGE TKS
IRRIGATION 30ML
LAGOON

Figure 1: Process Flow Diagram (PFD) and basic general arrangement drawing as well as
indicative layout drawing

Note: Space for a 4th bio-reactor has been allowed to allow flexibility in the n+1 redundancy configuration
of the plant.

Receival sumps:

The sewage network throughout the Witchcliffe estate is connected by several pump stations
which convey wastewater to the WWTF receiving sump (22kL) which is fitted with dual duty and
standby grinder pumps. The sump directs wastewater to the screening unit by float controls.

Screening unit/Inlet screens:

The inlet screens will minimise the solids entering the flow balance tank and the downstream
process. All sewage entering the WWTF will pass through the screens. The solids removed are
washed and dewatered prior to discharge into screening bins for disposal to an approved landfill
off-site. The bins are emptied as required.

In the event of a screen blockage the sewage will overflow to the sludge tank where it may be
pumped back into the screens for re-processing once the fault has been rectified or can be
tankered off-site in the event of a longer duration outage.

Screened wastewater from the screening unit is discharged to a below ground transfer pit and
then pumped to the flow balance tanks.

Flow balance tank:

A wastewater flow balance tank (FBT) or tanks will be used to buffer flows and provide a steady
feed stream to the biological reactor. The FBT also allows for dilution and/or neutralisation of

Works Approval: W6175/2018/1
IR-TOX Decision Report Template (short) v0.1 (August 2018)



any contaminant in the wastewater that might be harmful to the biological process. The FBT
also provides a mechanism to temporarily halt processing of wastewater should there be a
problem with the downstream equipment.

Screened wastewater will be pumped to the biological reactors based on the level in the flow
balance tank (sewage available) and the level in the biological reactor (capacity available). A
mixer will be used to keep the solids in suspension and prevent “short-circuiting” within the FBT.

In the initial stage of the development, sewage will be tankered directly from the FBT and
removed off-site for disposal.

Odour control:

A biofiltration odour scrubber will be installed to treat the foul air from the inlet screens and the
FBT's.

Biological treatment:

The bioreactor contents (Mixed Liquor) includes raw sewage and activated sludge, and it
provides the environment for aerobic organisms to feed on the matter in the wastewater thereby
breaking down the biological content. This ensures the BOD of the treated wastewater is within
specification.

Nitrification occurs when organic matter is consumed and nitrogen from ammonia, ammonium
and organic nitrogen is converted to nitrites and then to nitrates. Some nitrates are then further
biologically converted to nitrogen gas, resulting in the treated water total nitrogen concentration
being within the quality specification.

For this to occur, the following parameters need to be maintained within optimum ranges within
the bioreactor:

e Agqueous Dissolved Oxygen (through process air blowers); and
¢ Sludge Concentration (manage mixed liquor concentration through period wasting).

A coagulant is also added to the bioreactor for the chemical precipitation of phosphorous within
the system, which accumulates within the waste sludge for disposal. This ensures the treated
water achieves the required total phosphorous target.

Soils/liquids separation:

Following the biological treatment the activated sludge will undergo a solids/liquids separation.
This is achieved via clarification. In the clarification zone the solids are settled to the bottom of
the tank and pumped back into the bioreactor, the clear or treated water is decanted.

Chlorine disinfection:

As treated water exits the MBBR modules under gravity it comes in contact with solid chloride
prior to entry into the Chlorine contact tank.

Primary disinfection is via solid trichloride cyanuric acid tablets that sit in a cassette, as water
enters the treated water chamber it contacts the tablets which slowly dissolve to achieve the
required free chloride concentration. Additionally, stored treated water is circulated through an
electrolysis unit to convert the chloride to chlorine and maintain the required free chlorine
residual.

Recycled water storage and distribution/irrigation:

A recycled water storage tank will receive treated water from the WWTF. All irrigation will be
undertaken with water from the treated water storage tank. Where recycled water production is
greater than the irrigation demand, the treated water storage tank will overflow to the wet
weather storage dam.

A set of irrigation pumps will draw water from the treated water tanks and discharge to the

Works Approval: W6175/2018/1
IR-TOX Decision Report Template (short) v0.1 (August 2018)



irrigation area. The pump system will act as a pressure sustaining pump set. The irrigation
system has been designed as a high volume low velocity dripper system. Irrigation may be
utilised in the case of high wet weather storage dam levels in order to ensure there is no
uncontrolled discharge from the storage dam.

Wet weather storage:

The recycled water from the development is only proposed to be re-used for irrigation. The
irrigation demand is heavily seasonal and as such during the warmer months the demand for
recycled water is higher than the sewage flow from the development and conversely in the
cooler months the demand for recycled water is much lower than the sewage flow. The wet
weather storage dam has been sized to store the recycled water across the low demand period
for re-use in the warmer months. Water from the storage dam will be passed through an
additional filtration system to polish the water and remove any solids or algae growth from the
storage dam and returned to the recycled water storage tank for irrigation.

The level of the wet weather storage dam will be monitored and maintained to allow space for
rain events. In the instance that the wet weather storage dam level becomes high, irrigation will
be initiated to allow for controlled discharge of the recycled water across the irrigation area via
forced irrigation. Irrigation under this scenario would still be in compliance with the Nutrient
Irrigation Management Plan (NIMP) (see Section 7.1).

Chemical storage and dosing:

Various chemicals are typically required for sewage treatment, recycled water production and
cleaning. These chemicals will be stored in appropriately sized tanks, taking into consideration
the type and consumption. The tanks, along with the chemical dosing pumps will be located
within separate bunded areas. The chemicals that may be used and their purposes are
described in Table 4 below:

Table 4: Chemical type and purpose

Coagulant Used to precipitate phosphorous and aid in the settling of solids (e.g. Alum)
Trichloride ar similar Used for final disinfection of the treated recycled water
Paolymer Floccutant used in the dewstering process.

(Table 4 — Chemical type and purpose’ Witchcliffe Ecovillage DWER Works Approval Supporting Information, August
2018)

Sludge disposal:

Waste activated sludge (WAS) is periodically removed from the biological process. This
maintains the concentration of the mixed liquor suspended solids and the health and efficiency
of the bioreactor. The waste activated sludge is pumped to the sludge holding tank (waste
aerated sludge tank) where it is periodically aerated to allow for further digestion of the sludge.
The thickened sludge is then pumped to the dewatering system where the sludge fills geofabric